
SPARE PARTS LIST
PAGE 1

MODEL NO. 2702

ITEM PART NO. DESCRIPTION QTY NOTE
001 344536-2 Fogaskerékház-lemez 2702   1
002 911213-7 Trapézfeju csavar M5x12 911213   1
003 416340-0 Vezetorúd-rögzíto 2702   2
004 266040-0 Önmetszo csavar M4x25   4
005 323736-7 Vezetorúd 2702   2
006 159999-7 Fogaskerékház, komplett 2702   1

INC. 21
007 168314-4 SAFETY GUIDE   1
008 265391-8 Hatlapú csavar M6x16 2702   2
009 165206-8 Tartó 2702   1
010 911383-2 Trapézfeju csavar M6x60 911383   4
011 344545-1 Szorító lemez 2702   1
012 921431-9 Hatlapfeju csavar M8x20 921431   2
013 265995-6 Önmetszo csavar M4x18*   2
014 687054-0 Kábel-feszültségmentesíto   1
015 416341-8 Fedél 2702   1
016 265995-6 Önmetszo csavar M4x18*   2
017 266040-0 Önmetszo csavar M4x25   4
018 416340-0 Vezetorúd-rögzíto 2702   2
019 266040-0 Önmetszo csavar M4x25   2
020 961016-9 Zárógyuru E-10 961016-9   1
021 212121-8 Tugörgos csapágy 1210 212121-8   1
022 226499-3 Fogaskerék 42 2702   1
023 267176-8 Lapos Alátét 17 2702   1
024 267170-0 Lapos Alátét 34 2702   1
025 211256-2 Golyóscsapágy 6203LLB 211256-2   1
026 316933-2 Csapágyház 2702   1
027 153264-6 Tengely, komplett 2702 (benne:   1

INC. 22-25
028 224333-1 Karima 53 LS1013/2702   1
030 224347-0 Külso illesztoperem 53 2702   1
031 252155-9 Hatlapú anya M12-19 2702   1
032 911233-1 Trapézfeju csavar M5x20 911233   4
033 322968-3 Csavarmenetes rúd 2702   1
034 416339-5 Csavarmenetes rúd rögzíto 2702   1
035 941302-4 Lapos Alátét 12 2702   1
036 951116-3 Hasított Csapszeg 4-20   1
037 226747-0 Fogaskerék 2702   1
038 253024-7 Lapos Alátét 10 LS1013/2708/27   1
039 231315-6 Nyomórugó 14 6710DW/2702   1
040 322967-5 Rögzítokar-tengely 2702   1
041 922243-3 Imbuszcsavar M5x25 922243-3   1
042 272237-1 Rögzítokar 90 2702   1
043 266034-5 Önmetszo csavar M4x16*   2
044 253143-9 Lapos Alátét 12 4110B/2702   1
045 213107-5 O-gyuru 12 JR3000/V/2702/HM114   1
046 214114-1 Siklócsapágy 12 6410/2702*   1
047 344544-3 Tartó 2702   1
048 344543-5 Mutató 2702   1
049 922103-9 Imbuszcsavar M4x6 922103-9   1
050 951116-3 Hasított Csapszeg 4-20   1
051 911218-7 Trapézfeju csavar M5x14 9741/2   1
052 268031-7 Csapszeg 8 2702   1
053 271408-7 Gomb 20 2702/2012/5500S - új   1
054 271071-6 Forgattyú 120 2702   1
055 323735-9 Forgattyús F595tengely 2702   1
056 344581-7 Sapka 92 2702   1
057 271070-8 Forgatókerék 100 2702   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 2702

ITEM PART NO. DESCRIPTION QTY NOTE
058 226747-0 Fogaskerék 2702   1
059 951116-3 Hasított Csapszeg 4-20   1
060 941302-4 Lapos Alátét 12 2702   1
061 931502-4 Hatlapú anya M10 931502-4   1
062 213423-5 O-gyuru 30 2702   1
063 253792-2 Lapos Alátét 26 9045N/HR25   1
064 211206-7 Golyóscsapágy 6202LLB 211206-7   1
065 253147-1 U-alakú lapos alátét 15 5014B/   1
066 240003-4 Ventilátorkerék 80 2702   1
067 516763-3 Forgórész 220V 2702   1 220V

INC. 64-66,68,69
068 681640-9 Szigetelo alátét LS1040/2702   1
069 211061-7 Golyóscsapágy 6000LLB 211061-7   1
070 416331-1 Légterelo 2702   1
071 266029-8 Önmetszo csavar M5x65*   2
072 599511-5 Állórész 220-240V 2702   1 220/240V
073 159998-9 Motorház, komplett 2702   1
074 181044-0 Szénkefe CB-153 (CB-152)*   1
075 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
076 266034-5 Önmetszo csavar M4x16*   2
077 416439-1 Porvédo 2702   1
078 318253-0 FRAME  new   1
079 344519-2 Középso ház burkolata 2702   1
080 266035-3 Önmetszo csavar M5x12 266035-3   4
081 344529-9 Csúszólap-fészek 2702   2
082 251308-7 Trapézfeju csavar M4x10 3703/2   1
083 687049-3 Feszültségmentesíto 2702   1
084 911213-7 Trapézfeju csavar M5x12 911213   2
085 416333-7 Fogasléces lemez 2702   1
086 345628-0 PLATE   1
087 911323-0 Trapézfeju csavar M6x16 911323   2
088 318020-3 ADJUST BLOCK   1
089 265460-5 Hatlapú csavar M6x20 2702   2
090 232174-1 Laprugó 2702   2
091 416332-9 Rögzítoelem 2702   2
092 911333-7 Trapézfeju csavar M6x20 911333   4
095 664091-1 #Tápkábel 18-5-0,86 2702   1 220/240V
096 687054-0 Kábel-feszültségmentesíto   1
097 265995-6 Önmetszo csavar M4x18*   2
098 416337-9 Kapcsolóház 2702   1
099 265995-6 Önmetszo csavar M4x18*   2
100 687052-4 Kábel-feszültségmentesíto 6870   1
101 416336-1 Kapcsoló-alaplemez 2702   1
102 651962-1 Kapcsoló 2BSO-7 2702   1 220/240V
105 266052-3 Önmetszo csavar M4x60 4   3
107 911323-0 Trapézfeju csavar M6x16 911323   2
108 316934-0 Központti burkolat 2702   1
109 816341-2 Skála, balos 2702   1
110 251308-7 Trapézfeju csavar M4x10 3703/2   2
111 816340-4 Skála, jobbos 2702   1
112 251308-7 Trapézfeju csavar M4x10 3703/2   2
113 317383-4 TABLE   1
114 859344-3 NAME PLATE 2702   1
115 665865-3 Power supply cord  1.0-2-2.5   1 220V
116 682516-3 Kábelvédo 9,3-85   1 220/240V
117 265995-6 Önmetszo csavar M4x18*   2
118 687052-4 Kábel-feszültségmentesíto 6870   1
119 286202-4 Sapka 20 2708/2702   4



SPARE PARTS LIST
PAGE 3

MODEL NO. 2702

ITEM PART NO. DESCRIPTION QTY NOTE
120 150826-1 Alaplemez, komplett 2702   1
121 911344-2 Trapézfeju csavar M6x25 911344   4
122 253052-2 U-alakú lapos alátét 12 5014B/   1
A01 122556-4 RULER ASS'Y   1
A02 781027-6 WRENCH 19   1
A03 782021-1 WRENCH 13-22   1
A04 783009-4 HOLDER CAP OPENER   1
A05 A-81767 T.C.T.SAW BLADE 210X18TX   1
A06 163024-8 Ütközolap   1
A07 271401-1 Gomb 32 2702   1
A08 253047-5 Lapos Alátét 6 253047-5   1
A09 122555-6 ANGLE RULE ASS'Y   1

INC. A06-A08
E02 645200-1 Zajszuro kondenzátor 645200-1*   1
E04 257137-6 #Gyuru 16 LS1013/2702   1
E06 193920-6 STAND SET   1
E07 416338-7 Kapcsolókar 2702   1
E12 911128-8 Trapézfeju csavar M4x16 911128   2



SERVICE DRAWING
PAGE 1

MODEL NO. 2702



SERVICE DRAWING
PAGE 2

MODEL NO. 2702



SERVICE DRAWING
PAGE 3

MODEL NO. 2702


